

CERTIFICATE OF ANALYSIS

เอกสารข้อมูลวิเคราะห์

Date : Sep 30 , 2003

QUALITY	
MGO	90.61%
SIO	2.59%
AL2O3	0.27%
Fe2O3	0.68%